ONE-STOP PARTS SOLUTION
SEREOE0EI0)
A ELLERE  CYLINDER HEAD ASSY
Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 91192-D002-00000X | 70HT 3k /e 45 a5 FEFUEAEME X 110 (G2 F14) BOLT M6X110 1
2 |B166740A06002070X |GB16674/NELUEAEM6 X 20 (22 F14F) BOLT M6 X 20 2
3 [93301-70651012000 | 7045 #4[8l6. 5X 1 X 12 WASHER 6.5X1X12 1
4 111228-G011-01000W |C100-28" S fiL S A5 76 40 & (I Fudilifk) RIGHT COVER, CYLINDER HEAD [ 1
5 190203-D002-0000 |70 I3k A5 25 55 4 34 GASKET, R. CYLINDER HEAD COVER [ 1
6 [91138-1015-00000X [GYGHL JHET FI XU BRFEM6 X 32 (2 1 £E) BOLT M6 X 32 2
7 [81300-G011-0000  [C100-k #¥ g3 1 SPARK PLUG 1
8 [1122B-HZ30-00000W |C110-1#" < HL LA A ALsEtk) CYLINDER HEAD ASSY 1
9 [90101-20296000320 (705 1350/ E29. 6 X 3. 2 (GilkE /i) 0-RING 29.6X3.2 2
10 [11230-D002-00000W |70 175 5 (i AL Eli4k) COVER, VALVE CHAMBER 2
11 |11227-GO11-01000W [C100-2# Lk /F i (FRAZAE =& 11. 3 Mudlifk) |LEFT COVER, CYLINDER HEAD [ [
12 190202-D002-0000 |70 ATk A 2 5 ) 4 \&WI@W H
13 [90201-D002-0000 |70/t 3% | 25 438 ARASAN e M
14 [11226-6011-00000W |C100" < {L 3k _F 7 (i AL Eli4k) UPPER COVER, CYLINDER HEAD [ 1
15 193301-80732514000 |C100T 3k 5 4 #4 8] 7. 3X 2. 5X 14 WASHER 7.3X2.5X 14 1
16 [93301-2073251400B [C1004T 3k 26 2k 38 7. 3X 2. 5 X 14 (F%1) WASHER 7.3X2.5X14 3
17 [91201-G011-00000X [C100%T 3k 36 26 LA BIMT (22 1 4¥) NUT M7 4
18 [15810-G001-0000 | 10053F 58 5 EH GASKET, INLET PIPE 1
19 |B057830006002570X |GB5783MEAEM6 X 25 (22 [14%) BOLT M6 X 25 4
20 [15800-F009-0004  |90D#E & (JQ-4) INLET PIPE 1
21 [90101-10250000240 | 701431 7% i # 2O o 25 X 2. 4 (T HE ) 0-RING 25X2.4 1
22 190214-G011-0000  |C1004k I #% b # 2k GASKET, CARBURETOR 1
23 |17100-0000-0012  |C100{kiH 2% (PZ19 i 2) Hi#RilIF % CARBURETOR 1
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

ST
CYLINDER HEAD ASSY




ONE-STOP PARTS SOLUTION
SEREOE0EI0)
SEL1EER/E  CYLINDER ASSEMBLY

Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁiﬁ"
1 [11235-D002-0000  |70IEHIE9. 5 BUSH 9.5 1
2 190102-D002-0001  |70HiJE & £HPE  8X10.8X 1.5 RECTANGLE RING 8X10.8X1.5 [ 1
3 [91521-08001400070 |C1O0E AI4H8 X 14X 7 PIN 8X14X7 2
4 190102-D002-0003  |7OHIJE & £1PE & 14X 18.2X2.5 RECTANGLE RING 14X18.2%2.5 [ 1
5 [9022B-HZ30-0000  |C110/K LSk %5 4 # 40 & GASKET ASSY, CYLINDER HEAD | 1
6 |B166740A06001670X |GB16674/NELUEAEM6 X 16 (22 F14F) BOLT M6X 16 1
7_[11003-D002-00000X |70 T £ & 5E J& (% 488 CLIP, HIGH VOLTAGE WIRE | 1
8 191113-D002-00000X |7OMRL{AF A ZEFERFEM6 X 23 (2 FHEE) BOLT M6X23 2
9 [1110B-HZ30-00000Y [C110HIMAFH; (RIbR108 ik Hi bk 28) CYLINDER BLOCK ASSEMBLY [ 1
10 |1533A-HZ30-0000  [C110%4& S %4 (45) GUIDE CHAIN ROLLER SET 1
11 [93301-70851514000 | 705 [l B il EH 2R E]8. 5X 1. 5X 14 WASHER 8.5X1.5X14 1
12 |15302-D002-00000X | 705 A& S A4l C 48 VAR AN g | pH
13 [90102-D002-0002 | 705K 8 ¢ 11. 5X 16X 2. 5 RICVLY e 2 M AN N
14 190205-H730-0000  [C110"F FLAk s 4 34 GASKET, CYLINDER BLOCK 1
15 [91521-08001200070 [C1O0KT A A ERE AL A8 X 12X 7 PIN 8X12X7 2
16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

SRR
CYLINDER ASSEMBLY




ONE-STOP PARTS SOLUTION
SEREOE0EI0)
B S AL VALVE MECHANISM

Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 |15707-D002-0000 |70/ < T4k VALVE COTTER 4
2 [15705-D002-0000  |70"K |1 # % (1) SPRING SEAT 2
3 [15704-D002-0200  |70-3#< T35 VALVE INNER SPRING 2
4 [15703-D002-0000 |70’/ 14h5 VALVE OUTER SPRING 2
5 [15710-D002-0200  [70-3# <) T AbBERH & INNER SPRING, ASSY 2
6 [1572B-D002-0000 |70 =4 & SEAL, VALVE STEM 2
7 [15701-D002-0000 |70 INLET VALVE 1
8 [15702-D002-0000  |70HE <] EXHAUST VALVE 1
9 [15401-D002-0000 |70’/ 1B ROCKER ARM 2
10 [15403-D002-0000 |70 1] a] B i 15 g &f NUT, VALVE CLEARANCE 2
11 |15404-D002-0000 |70 1] ) i 45 84T SCREW, VALVE CLEARANCE [ 2
12 |1540A-D002-0000 7051 1HEE AL \ AN pseven s | e
13 [15402-D002-0000 |70/ 152 dh YROHE Yo AN
14 |15100-6G011-0005 _ [C100r 4 & 4hB 4 (4l & 16003, 16002) GAMP SHAFT COMP 1
15 |15301-D002-0000  [70IERF NI HER: TIMING DRIVEN SPROCKET 1
16 |91191-D002-0000 |70 IE I HEFEMEHEMS X 12 BOLT M5X12 3
17 |1556B-D002-0000  |70%E 2K B A& CHAIN ADJUSTING SET 1
18 |15505-D002-0000 | 70%% 2% 1k BB k5 il AXLE, TENSIONER LEVER 1
19 |1555B-D002-0000  |70%E 2% 7K BATFH & CHAIN TYHT SET 1
20 [1554B-D002-0000 | 70%E 5K Bk A4 LIFTER ASSY 1
21 [15503-D002-0000 | 705k & 5K AT 3 5% SPRING 1
22 [93301-71451520000 |70%% 5 ZE 45 H B8 14. 5X 1. 5X 20 WASHER 14.5X 1. 5X20 1
23 [91105-D002-00000X |70 HHIZFEM14 X 1. 5 L 9 4E) SEALING PLUG M14X1.5 1
24 193301-70621513000 | 705K AT VEHAG T 6. 2X 1. 5X 13 WASHER 6.2X1.5X13 1
25 [B166740006001870X |GB16674 KALIZHEM6 X 18 (£ 1 %¥) BOLT M6X18 1
26 [1532B-G011-0000  |C100IER 5 % 44 (84) SPROKET CHAIN 1
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

12

‘5 10 11

AL TR
VALVE MECHANISM




2. Jak

SERCURE
ONE-STOP PARTS SOLUTION
S 4 %4835 RIGHT CRANKCASE COVER

Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 |14301-G011-0000  |C1O00HLIHRZA A (B Asfa) Bkt 0IL RULER ASSY 1
2 [90101-10180000300 [CG 1254 L ROFIE 18X 3 (T 5K 0-RING 18X3 1
3 |2244A-G031-00000X [710085 & s BEFFAR4LIE (kR W84 22A%0 [CLUTCH TAPPET 1
4 [22440-G011-0000  [C100%8 & SeBEAT AL A GRMERD CLUTCH TAPPET 1
5 [91112-G031-00000X [Z10088 & % 1 1 i2HMS (4 F18F) BOLT M8 1
6 191521-08001200063 [705E Ar 8 X 12X 6. 3 PIN 8X12X6.3 2
7 190206-D002-0000 | 7045 il 4 o 5 b H GASKET, R.CRANKCASE COVER [ 1
8 [12421-G031-000089 |Z10045 BhfiiFE 6 (AR MK 8801) COVER COMP. RIGHT CRANKCASE | 1
9 |B166740A06008070X [GB16674 )k B2 AEM6 X 80 (% F18k) BOLT M6 80 1
10 [B166740A06009070X |GB16674/M 2 FEM6 X 90 (2% 1 %¥) BOLT M6X90 1
11 [B166740A06006570X [GB16674/NELEZHEM6 X 65 (22 (F4F) BOLT M6 X 65 1
12 [12425-G001-000189 {10043 235126 (ZONGSHEN KEIz6 880D yIeremerens  evpyeye=| 1H
13 [B008200006001620X |GBS204Z4TM6 X 16 (2% F14%) YR 50— AU AN
14 |B061700008000090B |GB6 17042 EEMS (14¢) NUT 8 1
15 |B000970108000000B [GB97. 134 P88 (19 %) WASHER &8 1
16 190101-10080000180 |C100 &£ #§ iS40 BEI8 X 1. 8 (T fHK)  [0-RING 8X1.8 1
17 [B166740A06004070X [GB16674/NALEZHEM6 X 40 (22 F4¢) BOLT M6 X 40 5
18 [90304-D002-0000  [70/5 B 13. 8 X 24 X 5 (T i) OIL SEAL 13.8X24X5 1
19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

A i 46 4 o
RIGHT CRANKCASE COVER




ONE-STOP PARTS SOLUTION
SR8 0OE0ESN)

23482 LEFT CRANKCASE COVER

e
NO.

4i%% (PART CODE)

*3C4 % (CHINESE DESCRIPTION)

FEZFR (ENGLISH DESCRIPTION)

HE

3

& VEREM
ARK

12303-G011-000089

€100/ AL 5 (8801)

CAP, SMALL VIEW HOLE

—_

90101-10132000265

C100/MIFL GO R 13. 2% 2. 65 (T TR

0-RING 13.2X2.65

91521-08001200063

T0ERI A8 X 12X 6.3

PIN 8X12X6.3

90204-G011-0000

CLOO /. il 46 il i 2 4

GASKET, L. CRANKCASE COVER

12301-G011-L00189

C1007= A 7T 2% (64% ZONGSHEN 7 3@k 8801)

FRONT PART, L.CRANKCASE COVER

12302-G011-000089

C100/% ih 4 25 (CLOO-PT-1# 8801)

BACK PART, L.CRANKCASE COVER

B166740A06002870X

GB16674/NEHIZFEMG X 28 (2 1 4T)

BOLT M6X28

B166740A06005070X

GB16674/NEHIZFEMGE X 50 (2 F4T)

BOLT M6 X 50

B166740A06003270X

GB16674/NEHIZFEM6 X 32 (22 1 4R)

BOLT M6X32

B166740A06007070X

GB16674/NEHIZFEME X 70 (22 F4R)

BOLT M6X70

— =
— o |@[X || |9 = |w o=

90101-10274000265

C100 KHLFLEG O REI27. 4% 2. 65 (T K

0-RING 27.4X2.65

== o = o = = = o [ =

—_
Do

12304-G011-000089

C100 K ALa5 (8801) \

—_
w

VJLE

QO
. G

famw

—
'S

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

N N}
w

o
=

5 oo
(2]

Do
[

> |00
3

[N
[oe}

- 15%
©

w
(=]

o |wo
—

w
Do

o |wo
3%}

w
=

o [wo
[}

w
>

w
3

9%}
oo}

w
©

'S
o

IS
—

IS
o

S
<

I
=

'S
&

7 A AR
LEFT CRANKCASE COVER




i GG

ONE-STOP PARTS SOLUTION
SEREOE0EI0)
HEREMR  CLUTCH ASSY

Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 ]22000-G031-0700  |Z100-3#E & 4% B CLUTCH _ASSY 1
2 |B008180005001220B |GB818HZA%TMS5 X 12 (F14¥%) SCREW M5X 12 4
3 [B0009300050000000 [GBY3 3 45 WASHER &5 4
4 [B0009600050000K00 [GBI6HE 5-140HV WASHER & 5-140HV 4
5 [22151-G031-0000  |Z100E & #%4h = OUTER CASE, CLUTCH 1
6 [22142-G031-0000  |Z100%8 & %3 3% SPRING, CLUTCH 4
7 [22144-6031-0000  |Z100% & 4SS 3 3% ABSORBING SPRING 4
8 [22110-G031-0000 |Z100% & #% £ 50 AL 4H4: DRIVE PLATE COMP 1
9 [22109-G031-0000 [Z100E & e LIFE ALIGNING SLIDING BUSH 1
10 |22102-1A30-0000  [Z125-28F &4 E L E HUB, CLUTCH SLEEVE 1
11 [2213B-6G031-0000  [Z10085 & 88 FAR4ls CLUTCH TOP PLATE 1
12 122143-6G031-0000  |Z10085 & 284 B B 5% 1} S YN
13 [22215-6031-0000  |710085 £ % M ah BERE /r YRV PRI M N
14 |22214-G031-0000  [Z10085 & %8 & 5 BESE )T DRIVE FRICTION DISK 1
15 |2212B-6G031-0000  |Z10085 &% FHRALE CLUTCH BELOW PLATE 1
16 [91403-D002-0000  |708 & #5428 ELASTIC CHECK RING 1
17 [22106-1A30-0000  [7125-28#E5 & 242 & CLUTCH DASH POT SLIPCOVER | 3
18 [90218-G031-0000  [Z1008] & #a i 35 %5 ) GASKET, END COVER 1
19 |22135-D002-0000  |70E 5 i fEl 4 £ SLEEVE 1
20 [92102-00000006000 | %17 (6000) BEARING (6000) 1
21 [B008190205001270B |GB819. 24Z4TM5 X 12 (F148) SCREW M5X 12 4
22 122121-6G031-0000  |Z100ES & 24 25 END COVER, CLUTCH 1
23 [91202-D002-0000 | 708 & 2481 K IB B} LOCK NUT, CLUTCH 1
24 122004-D002-0000 | 7085 & 2 - 44 DISH WASHER, CLUTCH 1
25 122001-D002-0000 | 7085 & 2% 1B 4 [ STOP WASHER, CLUTCH 1| B
26 123226-D002-0000 |70 %hik%e 1 [l CIRCLIP 1
27 |2312B-G031-0000  |Z100 Bk & DRIVEN GEAR COMP 1
28 123110-6G031-0000  |Z100E:Zh 6 & DRIVEN GEAR 1
29 123102-6031-0000  |Z100E:Fh ki E AXLE SLEEVE 1
30 [23101-6031-0000  [Z100EF)# PRIMARY DRIVE GEAR 1
31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

17 A
CLUTCH ASSY




ONE-STOP PARTS SOLUTION
SEREOE0EI0) y
PlLimZEER4E OIL PUMP
Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?"
1 11432B-D002-0000 TONLH AL B BERC A & HUB DUMP CHAIN SPROCKET, OIL PUMP| 1
2 [14302-D002-0000  [70MLih 44 4 OIL PUMP SPROCKET SHAFT [ 1
3 [14304-D002-0000  [7OWLuhZEsE4E I E BUSH, SPROCKET 1
4 [90210-D002-0000 | 7OHL it ZE A5 ) 14 GASKET, OIL PUMP 1
5 [14107-G011-0000  [C100HL i ZE 3 2 4 SHAFT, OIL PUMP 1
6 [14111-G011-0000  |CLOOKLIMIZE %%+ INNER ROTOR, OIL PUMP 1
7 [14112-G011-0000  [C100KLih 4N T OUTER ROTOR, OIL PUMP 1
8 [14110-G011-0000  |CL1O0HLiHiZE 44 OIL PUMP BODY 1
9 [90221-D002-0000 | 7OHLiHI%E 35 S ) #4 GASKET, OIL PUMP COVER 1
10 |14108-G011-0000  [C1004LihZE 4K OIL PUMP COVER 1
11 |B008180005001020B |GBS18HEATM5 X 10 (1) SCREW M5 X 10 3
12 |B008230006002220B |GB823HE4TM6 X 22 (1) VR merezean et i
13 [B008230006001620B |6BS234Z4TM6 X 16 (F14E) SR 50 o AN
14 |14100-G011-0000  [C100HLih ZE 3B 1 0IL PUMP ASSY 1
15 [1431B-D002-0000 | 704Lytid s 4L STRAINER, OIL FILTER 1
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

HL i 2R A 1
OIL PUMP




ONE-STOP PARTS SOLUTION
SR8 0OE0ESN)

A Hi%Bh48 LEFT CRANKCASE

e
NO.

4i%% (PART CODE)

*3C4 % (CHINESE DESCRIPTION)

FEZFR (ENGLISH DESCRIPTION)

HE

3

& VEREM
ARK

91101-6G011-0000

C100" TR XL AZ AR A (203mm)

CYLINDER STUD BOLT A

[\

92102-0NK13. 52212

VR (NK13. 5X 22X 12)

NEEDLE BEARING (NK13.5X22X12)

92102-00000006203

fihi 7 (6203)

BEARING (6203)

12130-G011-0102

CLO0-2#i AL G2 A~ & 10. 5 R3E A EMED

PIPE ASSY

B166740A06006070X

GB16674/NEHIZFEMG X 60 (2 F4TR)

BOLT M6 X 60

11003-D002-00000X

70 e s 26 ] 72 e (2 A £F)

CLIP, HIGH VOLTAGE WIRE

B166740A06004570X

GB16674/NEHIZFEMG X 45 (£ F4R)

BOLT M6 X 45

B166740A06006570X

GB16674/NEHIZFEM6 X 65 (2 FI4R)

BOLT M6 X 65

90303-D002-0000

70N A 17 X 29X 5 (T 5

OIL SEAL 17X29X5

90301-D002-0000

TOH RS R 11, 6 X 24 X 10 (T H5R)

OIL-SEAL 11.6X24X10

= s == = = =

— =
— o |@[X || |9 = |w o=

12108-D002-00000X

0% L e (2 FE)

CLIP, OVERFLOW PIPE

—_

—_
Do

1212B-F009-001089

90D-2# 7 M EA AL & CMEE ARk BT A ZE FHhIL 8801y

—_
w

91521-10001400000

CG125HHE Ri10 X 14 A

INIAGVNHCAE ety
PV Y I AT

[Nom 1=
fanw

—
'S

—_
[}

—_
o

T

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

N N}
w

o
=

5 oo
(2]

Do
[

> |00
3

[N
[oe}

- 15%
©

w
(=]

o |wo
—

w
Do

o |wo
3%}

w
=

o [wo
[}

w
>

w
3

9%}
oo}

w
©

'S
o

IS
—

IS
o

S
<

I
=

'S
&

Ze A
LEFT CRANKCASE




SE n:II:E ?&"%

ONE-STOP PARTS SOLUTION

SREOE0E0O

A 3% RIGHT CRANKCASE

3 REM
Tf 4% (PART CODE) 34 # (CHINESE DESCRIPTION) MR (ENGLISH DESCRIPTION) %’1’% gﬁ]{

92102-0NK13. 52212 [i&%H 7&K (NK13. 5X 22X 12) NEEDLE BEARING (NK13. 5X 22 12)
92102-00000006203 | %7 (6203) BEARING (6203)
90208-D002-0000 | 70 il il 4 25 4 24 GASKET, CRANKCASE
1222B-F004-000289 [90-2#45 A2 & (NEE A ZEfI4hFL 8801) |RIGHT CRANKCASE BLOCK
91102-G011-0000  [C1O0 K HL XL IAFEB (195. 5mm) CYLINDER STUD BOLT B
93301-71242020000 |CG125D B0 AR FE4THPE 12. 4 X 2 X 20 WASHER 12.4X2X20
91103-1008-00000X |CG125DJBUIZ JE (22 A %%) OIL DRAIN PLUG

— =
— o |@[X || |9 = |w o=

=
>
=
<
W\
g

\A'A'AAAE

—_
w

—
'S

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

[NCN fve)
N )

Do oo
[23 IS

Do o
@ |

w Do
O |©

A il A
RIGHT CRANKCASE

w |w
SN =

wW |
= |

w |w
[2 192

w
3

9%}
oo}

w
©

'S
o

IS
—

IS
o

S
<

I
=

'S
&




2 SO

ONE-STOP PARTS SOLUTION

SREOE0E0O

EFFERE /3522 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

Tf 4 (PART CODE)

*3C4 % (CHINESE DESCRIPTION)

FEZFR (ENGLISH DESCRIPTION)

o
QTY

& VEREM
ARK

1310A-1015-0000

GY6iTi ZEF S

PISTON RING COMP

—_

13103-1015-0000

GY6if ZE3F—

PISTON RING 1

13104-1015-0000

GY6if ZE3F —

PISTON RING 2

13120-1015-0000

GY6U A &

OIL RING ASSY

91401-D002-0000

703 ZEH 44 ]

CHECK RING, PISTON PIN

13101-H020-0000

L1107 %

PISTON

13102-H020-0000

L1107% 2E4Y

PIN PISTON

92102-00000006304

fihi & (6304)

BEARING (6304)

13220-G001-0000

LOO R AT AL & AR . PR, EZh)

CONNECTING ROD COMP 3

91601-D002-0000

70} [ 44X 12. 5

SEMICIRCULAR KEY

— =
— o |@[X || |9 = |w o=

13222-D002-0000

TOIERS E AN EEEE (1434)

HUB DUMP CHAIN SPROCKET

=== o = = o = = =

—_
Do

1320B-G001-0000

LOO il JEEAT B 1

—_
w

-

FAVIT AV VAN @dlin o ¥ bl
VVVVV. OCTIC

famw

—
'S

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

N N}
w

o
=

Do oo
[23 IS

Do o
@ |

w Do
O |©

o |wo
—

w
Do

o |wo
3%}

w
=

o [wo
[}

w
>

w
3

9%}
oo}

w
©

'S
o

IS
—

IS
o

S
<

I
=

'S
&

H 1 3 A 350 1 /9 22
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

10




i GG

ONE-STOP PARTS SOLUTION
SEREOE0EI0)
__Bi%hZH4& TRANSMISSION MAIN, COUNTER SHAFT

Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 123220-D002-1000  |70FFhZH & GBribiRE) MAIN SHAFT, TRANSMISSION [ 1
2 [23222-D002-0004 |70 4h4ks k% GEAR M—4 1
3 [23223-D002-0000 |70 FlhiGFeR%IE15. 5(17. 2) X1.2X21 WASHER 3
4 [23226-D002-0000 |70 4% CIRCLIP 4
5 [23222-D002-0003 |70 Fli3AY ik GEAR M-3 1
6 [23222-D002-0002 |70 h2kY k% GEAR M-2 1
7 123221-D002-1000 |70 FFtuis il GHrm k) TRANSMISSION MAIN SHAFT | 1
8 193301-51370526000 | 703 Fl 4l #FE 13. 7X 0. 5X 26 WASHER 13.7X0.5X26 2
9 [23240-D002-0000  |70FE|%h4L & COUTERSHAFT TRANSMISSION | 1
10 |23242-D002-0004 |70 fh4ry k% GEAR C—4 1
11 193301-51721026000 | 7T0RI i 24 [ 17. 2 X 1. 0X 26 WASHER 17.2X1.0X 26 1
12 123242-D002-0003  [70FI%h3k4 5% \ . caact b
13 [23242-D002-0002 | 70F 2Rk ikt YAV YV - AU N
14 [23223-D002-0002 | 708 %150 k7 & 15. 5(17. 2) X1.2X23 WASHER 1
15 [23247-D002-0000 |70tk HE COLLAR 1
16 [23242-D002-0001  [70E %l 1A% % GEAR C-1 1
17 123241-D002-0000 | 708 %l 5% TRANSMISSION COUNTER SHAFT [ 1
18 123200-D002-1000 70 B4 5 G IR &) TRANSMISSION MAIN, COUNTER SHAFT | 1
19 123401-6G011-0000  |C100 54 (428. 14) DRIVE SPROCKET 1
20 [23402-D002-0000  |70=E ZhikEE [H EAR FIXING PLATE, DRIVE SPROCKET | 1
21 [B057830006001070B |GB5783MEKM6 X 10 (1) BOLT M6X 10 2
22

23

24

25

26

27

28

29

30

31

2 L e
33 TRANSMISSION MAIN, COUNTER SHAFT
34

35

36

37

38

39

40

41

42

43

44

45




J& Bl = Rk

KICK STARTING SHAFT ASSEMBLY

ONE-STOP PARTS SOLUTION
5|87 @] 4 [X]B) —
JEsh# S KICK STARTING SHAFT ASSEMBLY
Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 121100-D002-0001 708 BhtE % (199. 5) KICK STARTING SHAFT ASSEMBLY | 1
2 [91402-D002-0000  |70)3 &h%li#4E ¢ 15. 5X1.2X ¢ 19 CIRCLI ¢15.5X1.2X 19 [ 1 | Pk
3 21104-D002-0000 70 5 7 il 5 e SEAT, SPRING, KICK STARTING SHAFT 1 B
4 121106-D002-0000 70)5 Bl & o RETURN SPRING, KICK STARTING SHAFT| 1 B
5 [93301-61721024000 [70/5 h4ili 4 FE 17. 2 X 1. 0X 24 WASHER 17.2X1.0X 24 1| B
6 191402-D002-0100 |70/ sh4h44 8 ¢ 18.5X 1. 2X $22. 1 CIRCLI $18.5X1.2X $22.1| 2
7 121122-D002-0000 705 K R SPRING SUPPORT 1
8 [21119-D002-0000 70 )5BS SPRING, KICK STARTING RATCHET WHEEL 1
9 [21118-D002-0000 |70)3 Hhilike STARTING RATCHET 1
10 193301-62021027000 |70 )5 Zh4h L E20. 2X 1. 0X 27 WASHER 20. 2X1.0X27 1
11 [21117-D002-0000  [70/E3h¥k%e GEAR, KICK STARTER 1
12 121107-D002-0001  |70)3 &btk (199. 5) RoR Ay sevies vies | 1t an
13 [B0578300060020708 |GB578342 FEM6 X 20 (F1£7) Y¥LY VeV D S AT A r 11
14 |21108-D002-0000 | 70/& 5l & hrk SPACE, RATCHET WHEEL 1| e
15 |21200-F004-0002  [90)3 BhAF#51: (QD-2) START-UP_BAR COMP 1
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

12




ONE-STOP PARTS SOLUTION
SEREOE0EI0)
A5 H1H) GEARSHIFT MECHANISM

Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 {24300-G031-00000C |Z10045 k48 &4 (260mm PURSHEFARS #4%)  |GEARSHIFT LEVER COMP 1
2 [24302-G031-0000 | Z1003 kY [l for i 3% RETURN SPRING 1
3 24318-D002-0000 TORY S o 25 GEARSHIFT LEVER TENSIOM SPRING| 1
4 [2432A-G031-0000  [Z1003u ks 8 A 41 & (PURSTEIF) LIMIT SCREW 1
5 [24301-G031-0000  |Z100#e k444l & (PUASIEIAAY 260) GEARSHIFT SHAFT COMP 1
6 (2242A-G031-0000 71008 & e N H & CONTROLLING ARM ASSEMBLY, CLUTCH | 1
7 12245A-G031-0000  |Z10085 & 28 e A& CAM PLATE ASSEMBLY, CLUTCH [ 1
8 [24200-D002-0100 | 70745 i F (PUAIEIEAY) GEARSHIFT DRUM COMP 1
9 [24101-D002-0000  |70748 Ik X GEARSHIFT FORK 2
10 |24102-D002-0000 705 44 GUIDE PIN 2
11 [24103-D002-0000  [7035% I CLIP, SPRING 2
12 [24213-D002-0000 |70 & (PR fFR) WARAL S Qe iH
13 [91522-04001300000 | 707456k 8 [ 454 X 13 ) A2 Sl N
14 124212-D002-0000 TOAR T &Y 5 L A SHIFT DRUM LOCATING PLATE GROUP | 1
15 |B008200006002020B |GBS20HE4TM6 X 20 (F14¢) SCREW M6 X 20 1
16 |91117-D002-0000 [ 7048 R4 5 7 b2 k8 X 11 BOLT, RETURN SPRINGN FIXING 8X11 | [
17 |91115-D002-0000 | 70R4RL5E fr b i A% BOLT FIXING PLATE 1
18 |2434A-D002-0000 |70 MR AL LOCATING PLATE ASSY 1
19 124304-D002-0000 | 705E FrAR 385 SPRING , LOCATING PLATE 1
20 [B008230006001220B |GB823Z4TM6 X 12 (1 £¢) SCREW M6 X 12 1
21 (88002-G011-0001 CLOORS A FF 56 [ 5E M (K JE#R) GEARSHIFT SWITCH PRESSING PLATE| 1
22 [8803B-G011-010034 |C1004% it 2R A2 &5 (PYRSAEFA L:340) $% D04 |GEARSHIFT SWITCH LAMP 1
23 [91149-G011-00000C |C1004% B 4B4T (4R SCREW 1
24 188004-G011-0000  |C1004% & 5 ik CONTACT, CEARINDICATION | 1
25 [24400-G007-0002  |W1004% # B AR 4 (BT-2) GEARSHIFT SHAFT 1
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HHL
GEARSHIFT MECHANISM

13




SREOE0E0O

ONE-STOP PARTS SOLUTION

HEEE AL . MAGNETO

COMP

e
NO.

4i%% (PART CODE)

*3C4 % (CHINESE DESCRIPTION)

FEZFR (ENGLISH DESCRIPTION)

Hrgr | HIEREM
ARK

3

82130-G011-0211

C1O0ME FEALEE 120 & (12VE AR fA4R)

ROTOR_ASSY, MAGNETO

—_

21300-G011-0002

C100-3#ilB % 25 £ A3l 14 (M8IZL0)

ASSEMBLY, OVERRUNNING CLUTCH

21304-G011-0000

C100/3 3h &5 & # R A

CLUTCH ROLLER

21305-G011-0000

C100J5 5) i & s 3 &/ Tl

CONE BILOCKAGE

21303-G011-0000

C100 5 3 &5 & A R AL g 3%

SPRING

21301-G011-0100

C100-3#ilB 25 & 2 AL (MBIZZD)

STARTING CLUTCH BODY

82130-G011-0201

CLO0RAHLNLES T41 & (12VeRR ARG Tl RS FLE g 109 ¢.8. 5)

ROTOR_ASSY, MAGNETO

B000700108001570C

GB70. 1HZEIM8 X 15 CEE4)

SCREW M8X15

82120-G011-030534

CLOORHUNLE T4 5 (12VER - P 2ciit /N L:340) #2111

STATOR ASSY, MAGNETO

91213-D002-00000X

TORE HIHLIRBY (22 18

NUT

— =
— o |@[X || |9 = |w o=

B166740A06001870B

GB16674/) ik BEAEM6 X 18 (F14F)

BOLT M6X18

Do == oo = |— | | e |—

—_
Do

B057830005001270B

GB5783MZ M5 X 12 (988

-

NANAAL O/

—_
w

12305-G011-0000

C100M HpLLE K

P M I = efNero i

—
'S

B166740A06001670B

GB16674/)N ik BEAEME X 16 (F14F)

BOLT M6 X 16

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

N N}
w

o
=

5 oo
(2]

Do
[

> |00
3

[N
[oe}

- 15%
©

w
(=]

o |wo
—

w
Do

o |wo
3%}

w
=

o [wo
[}

w
>

w
3

9%}
oo}

w
©

'S
o

IS
—

IS
o

S
<

I
=

'S
&

fil L AL
MAGNETO COMP

14




2. Jag

SERLCURE
ONE-STOP PARTS SOLUTION
SEREOE0EI0) —
B JE Z#1 ¥ ELECTRIC STARTING MECHANISM

Tf %% (PART CODE) H3C4# (CHINESE DESCRIPTION) A (ENGLISH DESCRIPTION) %’1’% Al
1 |B166740A06005070X [GB16674/NAEAEHEM6 X 50 (% F14E) BOLT M6 X 50

2 182200-1A29-001722 |s12spman bt (HLEESS01 HL5E4 (1% DJ7022A-7.8-11 MLEL:220) STARTING MOTOR ASSY

3 [90101-10525000200 [S125D )5 &) FAALOFE # 3 52, 5X 2 (T HEK)  |0-RING 52.5X2

4 [82201-G011-0000  [C100)8 5 HINL Nk SPROCKET

5 |2141B-1A29-0000 |S125D /)3 hk 5 4 & (6275 I JE) STARTING MOTOR DRIVE CHAIN
6 [2144B-G011-0000  |C100%E %k S A& ASSEMBLY, GUIDE PLATE

7 12143B-G011-0000  |C100%% &4 W4 & ASSEMBLY, CHAIN PROTECT PLATE
8 [B0089401110000000 |GB894. 142 11 CIRCLIP 11

9 |B057830006001270B |GB5783ME4EM6 X 12 (F1%%) BOLT M6X 12

10 |21407-G011-0000  |C100/5 5h5E %6 /& frbit PLATE, START CLUTCH

11 [90101-50065000180 705 T #0JE REl6. 5 X 1. 8 (PR HE) 0-RING 6.5X1.8

12 |2140B-G011-0000  [C100KE L 24 \ﬁ%@%% E\T@aﬁr‘
13 {90101-51068000200 |C100RE i1 #£0J & 106. 8 X 2 (/4 sl liK) YR 0% 5xp = ALY
14 |21406-G011-0000  [C100Bg %L DISK INSULATOR

15 [90308-G011-0000  [C1005E T Ak ihd30 X 42 X 4. 5 (T if k) OIL SEAL 30X42X4.5

16 |B008190106001620B [GB819. 1HE£TM6 X 16 (J14¥) SCREW M6 X 16

17 |21420-6G011-0700  [C100-7#)3 B KEEke 1 PLATE GEAR ASSY

18 [2142A-G011-0700  [C100-7#)i53 3h KEEFE 41L& (Bo i &4 4£30. 3mm) [PLATE GEAR ASSY

19 [90309-G011-0001  [C100%E48 I 19X 30 X 5 (AL T M) OIL SEAL 19X30X5

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HiE B L
ELECTRIC STARTING MECHANISM

15




55;%;25 ?&"%

ONE-STOP PARTS SOLUTION
SR8 0OE0ESN)

B 28+ ELECTRIC

e
NO.

4i%% (PART CODE)

*3C4 % (CHINESE DESCRIPTION)

FEZFR (ENGLISH DESCRIPTION)

o
QTY

& VEREM
ARK

1

81100-D002-000050

i EAMGO1A L:500

IGNITION COIL

81200-G011-0000

EUKARMD100

C.D. 1

83100-G011-0000

AL ASMT12V6-2502

RECTIFIER

82290-1049-000016

4k H 28MQJ10-7S01A

RELAY

(ool B [orl K21 Eon ROV [S)

Nel

11

12

—

NANAL

13

\'

VVVVV.

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HL AR
ELECTRIC

16




a0

SERCURE
ONE-STOP PARTS SOLUTION
SEREOE0EI0)

.. BB ARHE EXHAUST GAS RECIRCULATION SYSTEM

Tf 4% (PART CODE) W34 # (CHINESE DESCRIPTION) B4R (ENGLISH DESCRIPTION) %’1’% gﬁ?“
1 |16156-G011-0000  |C100 ~ IR ZIERE I | CONNECTING PIPE 1
2 [16157-1008-0000  [CG125D — Y2 ks B i K 1l 14 HOOP 2
3 |16160-1008-0000  |CG125D = ¥k 2 JE s &4k SEC. AIR BOX VALVE 1
4 |16156-1008-0000  [CG125D IR S AR 1 (14X 9X230(35)) |CONNECTING PIPE 1
5 |16157-1008-0100  [CG125D — YR JE s S R 15. 3 HOOP 1
6 |B166740A06001870X |GB16674/NELUEAEM6 X 18 (22 F14F) BOLT M6X 18 1
7 |B166740A06002570X |GB16674/MNELUEAEM6 X 25 (2% F14F) BOLT M6 X 25 1
8 |B166740A06001670X |GB16674/MNELUEAEM6 X 16 (22 F14F) BOLT M6X 16 3
9 [18090-G011-0001  |CL00Z S (BRI E) GAS PUMP 1
10 |18110-G011-0000  [C1O00R ARG A 1 (58 X 58) RUBBER PIPE 1
11 |18097-1008-0000  [CG125DESAEFRE 1 Rif CLAMP

12 |18092-G011-0000  [C100KSAEFF IR E 1 (58X 58) \ \WWAE o/

13 [18110-1008-0100  [cG125D B AUAEFF IR AR ALEE 1118 (09X & 4% 300)|RUBRER Prvps & = A

14 [18097-1008-0100  |CG125DE S AEHEF 11 K4k CLAMP

15 |18092-1008-0100  |CG125DE SAEIGIRE IT (¢ 9X $4X300)  |RUBBER PIPE

16 [1809B-G011-02000Y [C100-3#K SAGFABLE 41 & (L ik SE) IRON PIPE

17 |90268-DA80-0000  [PW70JR S ABFF ik B 4k 2k PAPER GASKET

18 |B061770106000090X |GB6177. 14EEFM6 (22 F14E) NUT 6

19 [90274-1008-0000  [CG125D = Y& T 2% S AR I v INSULATING GASKET

20 [18089-1008-00000C |CG125D%5 S ZE 3 2 bR (k%) GAS PUMP PLATE

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AT RS
EXHAUST GAS RECIRCULATION SYSTEM

17




